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Initial Type Testing Certificate (ITT)

Pertinent to Standard EN 14351-1+A1
Ne 660/ B-2015-3

Laboratorium Techniki Budowlanej carried out the examination of the sliding doors described in test report 660/8-2015

Test specimen

manufactured by:

SLOWINSCY sp.j.

62-400 Stupca, ul. Wspéina 2, Poland

Confi as Coni

Characteristic ¢
l Classification Standard Standard/test result

it Test J

g Locking paints
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B=3990 H=2500

System: THERMAX
Frame
Sash

Sill

Glazing bead
Rebate seal
Rebate seal
Rebate seal
Glazing seal
ALU cover
ALU cover
Hardware
IGU

Pinewood
Pinewood
SIEGENIA AUBI

ECO PASS
Pinewood

Int. Dev. M3967
Schiegel HHO134-01
Schlegel HH0134-02
Int. Dev, DS7620
Aluron A1066/25
Aluron A7100
SIEGENIA AUBI

6/18/6/18/6

The parameters for other objects should be declare

inc ® with the p:
Standard EN 14351-1+A1

specified in

The test results relates only to the tested sample and

the test conditions.

4.5 EN 14351-1+A1 EN 12208 EN 1027

Not covered
Tight to:
750 Pa

Watertightness Class E750

4.14 EN 14351-1+A1 EN 12207 EN 1026

Air permeability at 100 Pa
(Max test pressure 600 Pa)
Reference air permeability at
100 Pa:

am'fhm’or0,75m'h m
0,25m'/hm’ or 0,16 m’/h m

Air permeability Class 4

4.2 EN 14351-1+A1 EN 12210 EN 12211

Resistance to wind load
Test pressure P1 800 Pa
Frame deflection
Pressure ,+" 1/1051
Pressure ,-" 1/1072

Class C2

Resistance to wind load
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